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815.000 MHz 523,000 MHz 100.000 kHz 822,84416 MHz 44,40 dBm -31.40 de 934,000 MHz 540,000 MAz 100,000 FHz Fa1,17033 H= 105 dBm 31,95 48
£23.000 MHz 524.000 MHz 150.000 kHz 823.98951 MHz -39.21 dém -26.21 dg 845.000 MHz 850,000 MHz 150.000 kHz 845.02647 MHz -42.60 dBém -29.50 dB
524.000 MHz 539.000 MHz 100.000 kHz 83668482 MHz -2.01 dBm -32.01 dB 950.000 MHz 860,000 MHz 100.000 kHz 950.03497 MHz -47.84 dBm -34.94 dB
Y
Il ( ] ( T e
Date: 8.JUL.2024 11
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460508D

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum ([ spectrum 3
RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 460 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
o ! ‘ el 1 e
| — [ P —— | [ PR
-60 dB ! 60 dBm—|+
e dr
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 814.80385 MHz -63.81 dém -50.81 db 30.000 MHz 815,000 MHz 100.000 kHz 628.85182 MHz -64.13 dém -51.13 dB
860,000 MHz 1.000 GHz 100.000 kHz 979.65035 MHz -63.62 dém -50.62 dB 860.000 MHz 1.000 GHz 100.000 kHz 988.60140 MHz -63.53 dBm -50.53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -44.53 dém -31.58 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,67258 GHz -44.54 dBm -31.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80676 GHz -48.61 dém -35.61 db 3.000 GHz 7.000 GHz 1,000 MHz 6.78878 GHz -48.53 dém -35.53 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94076 GHz -51.52 dBm -38.52 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95526 GHz -51.36 dBm -38.36 dB
[ ) (| ) v [ ] (] ) o
Data: E Date
Highest Channel / QPSK
Spectrum lué?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_ht—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm ! i waaling
- _J W - | S I S——
-60 dBm J
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 797.15017 MHz -64.27 dBm -51.27 dB
860.000 MHz 1.000 GHz 100.000 kHz 987.20280 MHz -63.41 dBm -50.41 db
1,000 GHz 3.000 GHz 1,000 MHz 1.69608 GHz -44.69 dBm -31.69 db
3.000 GHz 7.000 GHz 1.000 MHz 6.88726 GHz -48.43 dBm -35.43 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.41065 GHz -51.40 dBm -38.40 dB
L J o
Date 08:
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460508D

LTE Band 26 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum ([ spectrum 3
RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 460 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
.50 dB T — . o 50 dBm 1 — e
| [PV RS | s ——
-60 dB ! 60 dBm—|+
& ot
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 814.80385 MHz -63.70 dém -50.70 dB 30.000 MHz 815,000 MHz 100.000 kHz 813.62694 MHz -64.20 dém -51.20 dB
860,000 MHz 1.000 GHz 100.000 kHz 937.41259 MHz -63.56 dém -50.56 dB 860.000 MHz 1.000 GHz 100.000 kHz 988.04196 MHz2 -63.26 dBm -50.26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -44.53 dém -31.58 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,67058 GHz -43.80 dBm -30.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -48.30 dém -35.30 db 3.000 GHz 7.000 GHz 1,000 MHz 6.01337 GHz -48.56 dBm -35.56 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.96676 GHz -51.32 dBm -38.32 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.93927 GHz -51.52 dBm -38.52 dB
L J ¢ wa L ] e
Data: B.J 0% Date: 8.J 10
Highest Channel / QPSK
Spectrum lué?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 ddl'h“ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
T yiplsiniy, e
50 dBm i Y
o, Y A
[t e
-60 dBm J
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 812.84233 MHz -64.29 dBm -51.29 dB
860.000 MHz 1.000 GHz 100.000 kHz 867.34266 MHz -63.52 dBm -50.52 db
1,000 GHz 3.000 GHz 1,000 MHz 1.69308 GHz -44.34 dBm -31.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94426 GHz -48.43 dBm -35.43 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.40915 GHz -51.44 dBm -38.44 dB
Date 10:04:54
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460508D

LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum ([ spectrum 3
RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 460 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB 50 dBm
e ds e e ! -60 dBm e —
] clipme
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 814.80385 MHz -66.83 dém -53.83 db 30.000 MHz 815,000 MHz 100.000 kHz 814.80385 MHz -68.45 dem -55.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 894.33566 MHz -68.49 dBm -55.43 dB 860.000 MHz 1.000 GHz 100.000 kHz 935.17483 MHz -68.00 dBm -55.00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -39.18 dém -26.18 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,66908 GHz -38.96 dBm -25.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -53.06 dém -40.06 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.84426 GHz -53.53 dém -40.53 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95876 GHz -59.01 dém -46.01 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.94926 GHz -59.14 dBm -46.14 dB
L J ¢ wa L ] e
Data: E 10:19:20 Date: 8.J 10
Highest Channel / QPSK
Spectrum lué?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hn—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
.60 dBm - AN e ettt —
Soda
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -68.52 dBm -55.52 dB
860.000 MHz 1.000 GHz 100.000 kHz 863.00699 MHz -68.40 dBm -55.40 db
1,000 GHz 3.000 GHz 1,000 MHz 1.68908 GHz -39.10 dBm -26,10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -53.29 dBm -40.29 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94826 GHz -59.07 dBm -46.07 dB
Date 10:34:07
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG460508D

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum ([ spectrum 3
RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 460 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB 50 dBm
60 dB el 60 dBm PO -
o )
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 814.80385 MHz -66.7% dém -53.75 db 30.000 MHz 815,000 MHz 100.000 kHz 811.27311 MHz -68.43 dém -55.43 dB
860,000 MHz 1.000 GHz 100.000 kHz 947.48252 MHz -68.31 dém -55.31 dB 860.000 MHz 1.000 GHz 100.000 kHz 914.19580 MHz -68.45 dBm -55.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -40.91 dém -27.91 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,66458 GHz -37.96 dBm -24.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.76078 GHz -53.36 dém -40.36 db 3.000 GHz 7.000 GHz 1,000 MHz 6.82926 GHz -53.23 dém -40.23 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91027 GHz -59.16 dém -46.16 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.89578 GHz -59.16 dBm -46.16 dB
L I J ¢ wa L ] e
Data: E Date: 8.J
Highest Channel / QPSK
Spectrum lué?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 ddl'h“ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
—
60 dBm e e et it p—
el
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -68.70 dBm -55.70 dB
860.000 MHz 1.000 GHz 100.000 kHz 864.12587 MHz -68.33 dBm -55.33 db
1,000 GHz 3.000 GHz 1,000 MHz 1.67958 GHz -37.74 dBm -24.74 db
3.000 GHz 7.000 GHz 1.000 MHz 6.01287 GHz -53.34 dBm -40.34 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94126 GHz -58.98 dBm -45.98 dB
Date 11:02:29
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460508D

LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum =|( spectrum 3
RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 460 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB 50 dBm
60 dB e t s 60 dBm e,
[T | )
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 814.80385 MHz -66.50 dém -53.50 db 30.000 MHz 815,000 MHz 100.000 kHz 813.62694 MHz -67.93 dém -54.93 dB
860,000 MHz 1.000 GHz 100.000 kHz 876.43357 MHz -68.36 dém -55.36 dB 860.000 MHz 1.000 GHz 100.000 kHz 993.21678 MHz -68.41 dBm -55.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -39.54 dém -26.54 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,66008 GHz -38.27 dém -25.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -53.25 dém -40.25 db 3.000 GHz 7.000 GHz 1,000 MHz 6.88826 GHz -53.14 dém -40.14 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94426 GHz -58.92 dBm -45.92 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.92027 GHz -59.01 dBm -46.01 dB
L J ¢ wa L ] e
Data: B.J 13:09:53 Date: 8.J
Highest Channel / QPSK
Spectrum lué?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hl—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
.60 dBm e, T b L —
FTRTg
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -68.17 dBm -55.17 dB
860.000 MHz 1.000 GHz 100.000 kHz 902.02797 MHz -68.21 dBm -55.21 dB
1,000 GHz 3.000 GHz 1,000 MHz 1.67008 GHz -39.23 dBm -26,23 db
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -52.95 dBm -39.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94076 GHz -59.16 dBm -46.16 dB
Date 11:27:44
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saronas. FCC RF Test Report

Report No. : FG460508D

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0046
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0015
-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0057
-30 Normal Voltage 0.0064
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0024

Note: Normal Voltage =3.85 V. ; Minimum Voltage =3.5 V. ; Maximum Voltage =4.41 V.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : UZ7TEM45B2
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saronas. FCC RF Test Report

Report No. : FG460508D

LTE Band 71

Peak-to-Average Ratio

Mode

LTE Band 71 / 20MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

4.99

5.97

6.70

6.78

PASS

LTE Band 71/ 20MHz

Middle Channel / Full RB / QPSK

Spectrum

Ref Level 24.60 obm  Offset 4.60 b

bo_Att
[@15a view

a0 dB_AQT

2 ms @ RBW 20 MHz

GF 680.5 MHz

Mean Pwr + 20,00 dB

Complementary Gumulative Distribution Function

Samples: 130000
Mean | Peak |  crest | 10% | 1% | o0a% | ooi%e |
Trace 1 [ 20.68 d8m | 26.40 dam 5.73 dB. 2,55 dB 4.35 dB 4.99 6B £.45 0B
AR e

Middle Channel / Full RB / 16QAM

Spectrum vy
Ref Level 24 60 0Bm _ Offset 4.60 o6
e Att a0diAQT 2ms @ RBW 20 MHz
[o15a view
e |
0.1 1
4 {
0.01 -
\
16D
i
1
\
1E-0 =
11
16D v
[CF 680.5 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | peak |  crest | 100 | 19 | 0% | 0.01% |
Trace 1 [ 15.80 dém | 26.53 dbm 5,59 db 3.07 dB .07 0B 5.57 0B ©.52 db
[TTEER—]

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG460508D

Middle Channel / Full RB / 64QAM

Spectrum e
Ref Level 24.60 dbm  OFset 4.60 db
att 3006 AQT 2 ms @ RBW 20 MH:z

(@152 View

]

R —
1

w‘

F 600.5 MHz ean Pvir + 20.00 dB
Complementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0% | 0.01% |
Trace 1 18.69 dBm 26.83 dBm 2,14 dB 3,10 dB. 5,39 dB 6.70 dB 7.59 dB

JL

Middle Channel / Full RB / 256QAM

Spectrum vy
RefLavel 24.60 36m  OFset 4.60 06
att 3006 AQT 2 ms @ RBW 20 MH:z

@153 view

2
1E-0! 1 . \\
w‘

F 600.5 MHz ean Pvir + 20.00 dB
Complementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0% | 0.01% |
Trace 1 16.73 dBm 25.29 dBm 2,55 dB. 313 dB 5,36 dB 6.78 dB 7.80 dB

JL
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saronas. FCC RF Test Report

Report No. : FG460508D

26dB Bandwidth

Mode

LTE Band 71 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.96

4.88

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.61

9.99

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.51

14.39

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

18.90

19.30

LTE Band 71

Spectrum o Spectrum by
Ref Level 24.60 dm  Offset 4.60 0B @ RBW 100 kHz RefLevel 24.60 dbm  OFfset 4.60 06 & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19p: @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M (@17 Mzx
20 cbr ] 20 den EE] 13.17 aBm|
e ‘ 680.97000 MHz
A, . .
04 v - e N el 0 dp| 10da Y oA B A ey 26.00 dB)
B 155000000 MH | Hw \ 1.875000000 MH
o den Q factar 137.4 o o / Q factar \ 139.7)
10 s X 10 b
/ \ /
-z0d f \ 20 d -
-~ . [ N D e
AR ’ N A r
L7/ deth o ftf dam e
-40 df -40 di
-50 dBmr -50 dBm-
60 d -60
70 d 704
OF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 680.8 MHz 15.20 dam nd8 dawn 4.955 MHz ML 1 680.97 MHz 13.17 dam nd8 dawn 4.675 MHz
T 1 678.012 MHz -11.04 dBm ndg 26.00 ds T 1 678.052 MHz -12.68 dBm ndg 26.00 d8
T2 1 582,968 MHz -10.63 dém Q factor 137.4 T2 1 662.928 MHz -12.46 dBm Q factor 139.7
ikl A
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460508D

LTE Band 71

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

G G
Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz RefLevel 24.60 dbm  OFset 4.60 06 & RBW J00 krz
o At 30de SWT 126ps @ VBW 1MHz  Mode auto FFT o Att 300B SWT  126p: @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20d Mi[1] 16.75 dBm)| 204 . Mi[1] 14.64 dBm)|
) - A e 681.0000 MHz X 679.9010 MHz
0 T e P M 26.00 dB 10 dB SV e® CVens . Vi 26.00 dB|
. ‘J Bw “\ 9.610000000 MHZ| . Bw 9.990000000 MHZ|
adam - Q factar 70.9 o dBm / Q factar \ 68.1
) % / \
-10 : T -10 P" ¥
/ | | |
-20 d 20 d
N, A bt
VA e e,
= s e =300 -
-40 df -40 de
50 d 50 d
-6 df -60 di
70 df 70 d
OF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 681.0 MHz 16.75 dBm nd8 down Q.61 MHz M1 1 679.901 MHz 14.64 dBm nd8 down 9.99 MHz
T1 1 675.705 MHz -6.34 dim nde 26.00 d& 1 1 675.505 MHz -11.65 dBm nde 26.00 dB
T2 1 685.315 MHz -9.29 dBm Q factor 70.9 T2 1 685.495 MHz -10.92 dBm Q factor 6B.1
L ] = [ (]

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

rum
Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz RefLevel 24.60 dbm  OFset 4.60 06 & RBW J00 krz
o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att 300B SWT  126p: @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
20d Mi[1] 14.97 dBm)| 204 _ Mi[1]
T 676.9940 MHz T 5.1650 MHz|
i AAY S VAN e n
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70 df 70 d
OF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 676.994 MHz 14.37 dBm nd8 down 14,505 MHz M1 1 675.165 MHz 13.36 dBm nd8 down 14.386 MHz
T1 1 673.307 MHz -11.40 dém ndg 26.00 d& T1 1 673.337 MHz -12.28 dém ndg 26.00 d8
T2 1 687.913 MHz -12.05 dém Q factor 45.7 T2 1 687.723 MHz -12.37 dém Q factor 46.9
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pectrum

(=]

ctrum

(=]
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o At 30de SWT 189ps @ VBW 1MHz  Mode auto FFT o Att 30 SWT 13.9ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
204 MI[1] 13.29 dBm) 20 di MI[1] 12.45 dBm)|
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E S e o _oMdBpne, 26.00 dB s . AN ge 26.00 dB
10 — - A WY 10 d8 — L
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Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 679.781 MHz 13.28 dam nd8 dawn 18,901 MHz ML 1 678,222 MHz 12.45 dam nd8 dawn 19,301 MHz
T1 1 670.95 MHz -12.25 dBm nde 26.00 da T1 1 670.91 MHz -13.74 dBm nde 26.00 dB
T2 1 £39.851 MHz -11.87 dém Q factor 35.0 T2 1 690.21 MHz -13.54 dBm Q factor 35.1
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Occupied Bandwidth

Mode

LTE Band 71 : 99%0BW(MHz)
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4.51
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17.70

LTE Band 71

Spectrum o Spectrum by
Ref Level 24.60 dm  Offset 4.60 0B @ RBW 100 kHz RefLevel 24.60 dbm  OFfset 4.60 06 & RBW 100 kHz
o At 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19p: @ VBW 300 kHz  Mode auto FFT
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Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-vi | Y-value |__Function | Function Result |
ML 1 682,518 MHz 13.82 dam ML 1 681249 MHz 13.05 dam
T 1 67824226 MHz 7.81 dBm occ Bw 4.505404505 MH2 T 1 Hz 7.47 dBm occ Bw 4.455534466 MHz
T 1 8 S MHz 10.03 dam T2 1 Hz £.06 dBm
ikl A
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LTE Band 71

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 678.8982 MHz 16.12 dBm M1 1 679.661 MHz 1E5.42 dBm
T1 1 675.9345 MHz 9.80 dam Occ Bw £.971028971 MHz 1 1 675.9645 MHz 9.56 dam Occ Bw 9.050949051 MHz
T2 1 654,9555 MHZ 9.29 dBm Tz 1 85,0155 MHz 9.05 dBm
i il
L L J ‘ L S J -
rum
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o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att 300B SWT  126p: @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
20d Mi[1] 13.83 dBm)| 204 Mi[1] 13.74 dBm)|
685.0850 MHz 675.1650 MHz
0 o PR D= 13396603397 MHz 10 dB L et DCEB N i 13.396603397 MHz
0dem [ 0dem \
|
-0 } \ -10 \
] T ] T
/ \ {
-20 d 20 d i
o L -~ 4
‘ . o el SLa NPT W
g t AR A8 =
-40 de
50 d 50 d
-6 df -60 di
70 df 70 d
OF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 685.085 MHz 13.83 dBm M1 1 675.165 MHz 13.74 dBm
T1 1 673,757 MHz 9.35 dBm Occ Bw 13.306603397 MHz T1 1 673.7567 MHz 7.82 dBm Occ Bw 13.306603307 MHz
T2 1 687.1533 MHz 6.23 dbm T2 1 667.1533 MHz 7.35 dbm
— —
i il
L L J L JL
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Middle Channel / 20MHz / 16QAM

pectrum vy ctrum vy
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o Att 30de SWT 189ps @ VBW 1MHz  Mode auto FFT o Att 300 SWT  18.9p: @ VBW 1MHz  Mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 677.263 MHz 12.64 dBm ML 1 675.145 MHz 13.28 dam
T1 1 671.5389 MH2 B.30 dBm oce Bw. 17.822177822 MH2 T1 1 671.6688 MH2 7.80 dBm oce Bw. 17.702297702 MH2
T2 1 5894111 MHz 7.40 dbm T2 1 689.3711 MHz 7.54 dBm
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652.000 MHz 562,000 MHz 100.000 kHz 661.99500 MHz -51.07 d&m -38.07 dB 603,000 MHz 608,000 MHz | 100.000 kHz 607.67283 MHz 20.17 dBm | -0.83 dB
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LTE Band 71/ 5MHz / 16QAM
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Highest Band Edge / 1 RB

spectrum o | spectrum 3
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£52.000 MHz 662.000 MHz 100.000 kHz 661.98501 MHz -51.60 dém -38.60 dB 693,000 MHz 698,000 MHz | 100.000 kHz 697.68781 MHz 19.13 dém | -10.87 dB
£62.000 MH2 563.000 MHz 50.000 kHz 662.99850 MHz -26.11 dém -13.11 d8 698.000 MHz 699,000 MHz 50.000 kHz 696.00150 MHz -26.34 dBm | -13.34 d8
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—
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LTE Band 71/ 5MHz / 64QAM
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Spectrum
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£62.000 MH2 563.000 MHz 50.000 kHz 662,99950 MHz -27.75 dém -14.75 dg 698.000 MHz 699,000 MHz | 50.000 kHz 696.00050 MHz -28.25 dem | -15.25 dB
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652.000 MHz 662,000 MHz 100.000 kHz 66198501 MHz -40.88 dBm -27.88 dB 583,000 MHz 508,000 MHz 100,000 kHz 585, 48002 MHz 0,41 dBm 30,41 0B
662.000 MHz 663.000 MHz 150.000 kHz 662.99351 MHz -36.48 dém -23.48 dB £96.000 MHz £99.000 MHz 150.000 kHz £98.00050 MHz -36.05 dBm -23.05 dB
663.000 MHz 578.000 MHz 100.000 kHz 674.12637 MHz -0.21 dém -30.21 dB 692,000 MHz 702,000 MHz 100.000 kHz 692,00500 MHz -39.78 dém -26.78 dB
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